Shenzhen CTL Testing Technology Co., Ltd.

Floor 1-A, Baisha Technology Park, No.3011, Shahexi Road, Nanshan District, Shenzhen, China 518055
Tel: +86-755-89486194 E-mail: ctl@ctl-lab.com

Annex for 5G Wi-Fi BAND 2C

Test Report No.: CTL2409192011-WF

TABLE OF CONTENTS

L BANAWIATN ...t e e e et e e e e e e e e e e e 3
1.0 TESERESUIL ...ttt 3
TR 1 PP UPPPP PPN 3

7 T | = 3

I =TS €T o] o S SSPPPPTPPIRY 4
L.2.0 OBV ittt ettt e et a ettt e e e ab e aar e aaaes 4

1.2.2 260B BW ... 7

2. Maximum ConducCted OULPUL POWET ........ccoiiiiiiiiii e eee et ee s e e e e e et s e e e e e e e s aeraaaaeeeaaas 10
2. L TESERESUIT ... 10
2.0 0 PO <.ttt — e e ettt e e e e e e et e e e e r b e e e et e e nnrna s 10

DA =1 A €] - o PSPPSR PSURPPPPRPPR: 11
A R o T PP PP 11

3. Maximum Power Spectral DENSILY ...........coiiiiiiiiii 14
B L TESE RESUIT ... 14

K J0 N B Y B BT TP PUPPPRT 14

3.2 TSt Gra PN ... 15
IV 1L [2iC] D T PRRRUUTRRRURRUURRR . ey SRTURIORN. . . SRR 15

4. FrequeNCy StaDIILY .......oooiiiiiiiieie e 18
4.1 TESERESUIL ... 18
It 2 | o PO PRSP 18

Page 1/19



Shenzhen CTL Testing Technology Co., Ltd.

Floor 1-A, Baisha Technology Park, No.3011, Shahexi Road, Nanshan District, Shenzhen, China 518055
Tel: +86-755-89486194 E-mail: ctl@ctl-lab.com

Page 2/19



Annex for 5G Wi-Fi BAND 2C

FCCID: 2BKN6-TXHE30W

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2409192011-WF

1.1.1 OBW
X Frequency 99% Occupied Bandwidth (MHz) ;
Mode Type (MHz) ANT Result Limit G
5500 1 16.952 / Pass
802.11a SISO 5580 1 16.937 / Pass
5700 1 18.160 / Pass
5500 1 17.856 / Pass
S(Eﬁ'g)” SISO 5580 1 17.960 / Pass
5700 1 18.597 / Pass
1.1.2 26dB BW
X Frequency 26dB Bandwidth (MHz) .
hlode Type (MHz) ANT Result Limit Verdict
5500 1 19.220 / Pass
802.11a SISO 5580 1 19.582 / Pass
5700 1 29.196 / Pass
5500 1 20.450 / Pass
S(ﬂZT';é)” sIso 5580 1 22.491 / Pass
5700 1 30.704 / Pass
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Annex for 5G Wi-Fi BAND 2C
FCCID: 2BKN6-TXHE30W

1.2 Test Graph

1.2.1 OBW

Test Report No.: CTL2409192011-WF
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Annex for 5G Wi-Fi BAND 2C Test Report No.: CTL2409192011-WF

FCCID: 2BKN6-TXHE30W
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Annex for 5G Wi-Fi BAND 2C

FCCID: 2BKN6-TXHE30W

Test Report No.: CTL2409192011-WF
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Annex for 5G Wi-Fi BAND 2C Test Report No.: CTL2409192011-WF

FCCID: 2BKN6-TXHE30W

1.2.2 26dB BW
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Annex for 5G Wi-Fi BAND 2C Test Report No.: CTL2409192011-WF

FCCID: 2BKN6-TXHE30W

802.11a_HCH_5700MHz_Antl_NTNV
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Annex for 5G Wi-Fi BAND 2C Test Report No.: CTL2409192011-WF

FCCID: 2BKN6-TXHE30W
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Annex for 5G Wi-Fi BAND 2C Test Report No.: CTL2409192011-WF

FCCID: 2BKN6-TXHE30W

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
X Frequency Maximum Average Conducted Output Power (dBm) .
Mode Type (MHz) ANT1 Limit g rdict

5500 14.48 <=23.98 Pass

802.11a SISO 5580 14.69 <=23.98 Pass
5700 16.13 <=23.98 Pass

5500 14.29 <=23.98 Pass

iﬂzf;é)” SISO 5580 14.48 <=23.98 Pass
5700 15.93 <=23.98 Pass

Notel: Antenna Gain: Antl: 2.00dBi;
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Annex for 5G Wi-Fi BAND 2C Test Report No.: CTL2409192011-WF
FCCID: 2BKN6-TXHE30W

2.2 Test Graph

2.2.1 Power
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Annex for 5G Wi-Fi BAND 2C

FCCID: 2BKN6-TXHE30W

Test Report No.: CTL2409192011-WF
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Annex for 5G Wi-Fi BAND 2C Test Report No.: CTL2409192011-WF

FCCID: 2BKN6-TXHE30W
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Annex for 5G Wi-Fi BAND 2C Test Report No.: CTL2409192011-WF

FCCID: 2BKN6-TXHE30W

3. Maximum Power Spectral Density

3.1 Test Result

3.1.1 PSD
TX Frequency Maximum PSD (dBm/MHz) \
Mode Type (MH2) ANTL Limit eerdict

5500 4.57 <=11 Pass

802.11a SISO 5580 4.77 <=11 Pass

5700 6.30 <=11 Pass

5500 4.31 <=11 Pass

iﬂzf;é)” SISO 5580 463 =11 Pass

5700 5.94 <=11 Pass

Notel: Antenna Gain: Antl: 2.00dBi;
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Annex for 5G Wi-Fi BAND 2C Test Report No.: CTL2409192011-WF
FCCID: 2BKN6-TXHE30W

3.2 Test Graph

3.2.1 PSD
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Annex for 5G Wi-Fi BAND 2C Test Report No.: CTL2409192011-WF

FCCID: 2BKN6-TXHE30W
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Annex for 5G Wi-Fi BAND 2C Test Report No.: CTL2409192011-WF
FCCID: 2BKN6-TXHE30W
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Annex for 5G Wi-Fi BAND 2C Test Report No.: CTL2409192011-WF

FCCID: 2BKN6-TXHE30W

4. Frequency Stability

4.1 Test Result

4.1.1 Antl
Antl
TX Frequenc Temperature Voltage Measured Frequenc Limit .
Mode Type (I\q/IHz) 4 F"C) (VAcg) (MH2) ueney (MH2) Verdict
102 5499.980 5470 to 5725 Pass
20 120 5499.980 5470 to 5725 Pass
138 5499.980 5470 to 5725 Pass
-30 120 5499.980 5470 to 5725 Pass
-20 120 5499.980 5470 to 5725 Pass
5500 -10 120 5499.980 5470 to 5725 Pass
0 120 5499.980 5470 to 5725 Pass
10 120 5499.980 5470 to 5725 Pass
30 120 5499.980 5470 to 5725 Pass
40 120 5499.980 5470 to 5725 Pass
50 120 5499.980 5470 to 5725 Pass
102 5579.979 5470 to 5725 Pass
20 120 5579.979 5470 to 5725 Pass
138 5579.979 5470 to 5725 Pass
-30 120 5579.979 5470 to 5725 Pass
-20 120 5579.979 5470 to 5725 Pass
Carrier Wave SISO 5580 -10 120 5579.979 5470 to 5725 Pass
0 120 5579.979 5470 to 5725 Pass
10 120 5579.980 5470 to 5725 Pass
30 120 5579.979 5470 to 5725 Pass
40 120 5579.979 5470 to 5725 Pass
50 120 5579.980 5470 to 5725 Pass
102 5699.978 5470 to 5725 Pass
20 120 5699.979 5470 to 5725 Pass
138 5699.979 5470 to 5725 Pass
-30 120 5699.979 5470 to 5725 Pass
-20 120 5699.979 5470 to 5725 Pass
5700 -10 120 5699.979 5470 to 5725 Pass
0 120 5699.979 5470 to 5725 Pass
10 120 5699.979 5470 to 5725 Pass
30 120 5699.979 5470 to 5725 Pass
40 120 5699.979 5470 to 5725 Pass
50 120 5699.979 5470 to 5725 Pass
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Annex for 5G Wi-Fi BAND 2C Test Report No.: CTL2409192011-WF
FCCID: 2BKN6-TXHE30W
5. Form731

5.1 Test Result

5.1.1 Form731

Lower Freq (MHz) High Freq (MHz) MAX Power (W) MAX Power (dBm)

5500 5700 0.0410 16.13
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